
BIODEGRADABLE COMPOUNDS AND
MICROBIAL REGROWTH IN WATER

Report to the

WATER RESEARCH COMMISSION
on the Project "Comparison of methods for determining microbiological

degradable organic compounds in drinking water and the effect of
different treatment procedures on the potential of water to

maintain microbial growth"

by

J A Grundlingh
CNel

E Kotze
C M E de Wet

Microbiology Section
Scientific Services

Rand Water

WRC Report no. 541/1/99
ISBN 1 86845 459 2



EXECUTIVE SUMMARY

1. GENERAL BACKGROUND AND MOTIVATION OF PROJECT

Rand Water supplies drinking water to more than 9 million people in an area of more than
17000 square kilometres within the Provinces of Gauteng and parts of the Free State, North
[...]
C1.2 Chemicals

Lumac Water Microbial kit (Cat.no. 9288-5) with the following contents:
- Lumit PM
- Lumit buffer
- NRB (Nucleotide releasing reagent for microbial cells)
Lumac ATP stock solution
Phosphate-free Extran (Merck, Cat. No. 7550.5000) to clean glassware.



C2

C2 PREPARATION OF SAMPLES

C2.1 Preparation of glassware

Soak glassware for 6 to 8 hours in phosphate free Extran. After that, rinse
thoroughly with hot water and then with distilled water. Sterilize for 5 hours
at 550 °C.

C2.2 Sample preparation

The water sample (±500 mf) and inoculum (raw water source) (±100 mC) was
collected in sterile glass bottles. The inoculum is the indigenous bacterial
population of the sample. Filter the water sample through a 0.2 urn
polycarbonate membrane using a complete glass filter unit. Filter sterilization
of the water sample is necessary to remove the indigenous bacterial population.
Discard the first 50 mf of the filtrate because the first 25 mf of the filtrate could
contain soluble organic carbon eluted from the polycarbonate membrane
(Stanfield and Jago, 1989). Dispense 100 mf volumes of the filtrate into 250
mf Erlenmeyer flasks covered with aluminum foil. Add an inoculum of 1 mf
into the flask and incubate at 22 °C on a shaker. Take a 3 mf sample for ATP
measurements on a daily basis.

C2.3 ATP Measurement

ATP measurements were carried out using a LUMAC luminometer and Lumac
ATP reagents (NRB and Lumit PM). Pipette 0.1 mf of the sample into a
disposable Lumac cuvette, add 0.1 mf of the nucleotide releasing reagent
(NRB) and place it into the Luminometer. The addition of NRB extracts ATP
from the bacteria in the sample. Furthermore, the NRB initiates light
measurement by the instrument and this reading is treated as the instrument
background of the sample. After the initial measurement, 0.1 mf of the
luciferin-luciferase reagent (Lumit PM) must be added to tfie cuvette and
another light reading must be taken. The light generated as a result of the ATP
is the difference between the two readings. Perform triplicate determinations
on each sample.

C2.4 Calculation of ATP concentration (according to LUMAC Water Microbial
Kit instructions)

To calculate the ATP concentration of a sample from its light reading (RLU =
Relative Light Units) it is necessary to produce a calibration curve of the light
emissions obtained from standard ATP solutions.

Internal standardization technique -

a. Sample measurement: measure the RLU value of the sample. The
result is Xa.



C3

b. Immediately add 20 uf of a known amount of ATP to the sample
cuvette and measure again. The result is Xb

Note: For accurate internal standardization, the amount of ATP added should
give a RLU value which is 2 to 5 times the value obtained with the sample.

c. Calculate the amount of ATP per RLU (the k-factor) as follows:

k = ATP added
Xb - Xa

d. Calculate the amount of ATP in the actual samples as follows:

ATP in the sample = k . (Xa - blank)

C2.5 Conversion of the ATP value to an AOC value expressed as [j.g acetate CA>

A calibration curve of ATP yield from known concentrations of supplemented
acetate was compiled according to Jago and Stanfield (1984). ATP values
obtained from samples were read on the graph to obtain a derived AOC value.

REFERENCE:

STANFIELD, G. and P.H. JAGO. 1989. Application of ATP determinations to measure the
concentration of assimilable organic carbon in water. In: ATP Luminescence - Rapid methods
in Microbiology (Editors : P.E. Stanley. B.J. McCarthy and R. Smither). Soc. Appl. Bacterial.
Tech. Series. 26 : 99 - 108. Blackwell Scientific Publications, Oxford.



Dl

APPENDIX D : METHOD OF JORET-LEVI: BDOC

In an attempt to provide a more rapid assay for BDOC, Joret and Levi (Internal Publication)
make use of pre-washed, biologically active sand as inoculum. The change in DOC of the
sample is monitored daily until no further change in the DOC value occurs.

Principle of method:

An inoculum of biologically active sand, coming from a plant without pre-chlorination, is pre-
washed until no further release of DOC. Fixed volume/mass of sample and inoculum are
placed together into a pre-cleaned Erlenmeyer flask, aerated and incubated at room
temperature (± 20 °C). Daily DOC measurements are done until no further change takes
place. BDOC is calculated as the difference between the initial DOC value and the minimum
DOC value reached.

Dl EQUIPMENT

Dl. 1 Instruments and Materials

500 mC Erlenmeyer flasks

1000 mC Glass measuring cylinder
Glass pipettes
Borosilicate Dreschel bottles (Cat.no. MF 29/3/500)
Borosilicate Dreschel bottle heads (Cat .no. MF 28/3/500)

Aquarium air pump

D1.2 Chemicals

Phosphate-free Extran (Merck, Cat. No. 7550.5000) to clean glassware

D2 PREPARATION OF THE SAMPLES

D2.1 Preparation of glassware
Soak the glassware for 6 to 8 hours in phosphate free Extran. Rinse
thoroughly with hot water, and then with distilled water. After the glassware
is dry, cover with aluminum foil and sterilize at 550 °C for 4 hours.

D2.2 Preparation of BAS (Biological Active Sand)

BAS is taken from a water treatment plant without any pre-chlorination. BAS
is washed 10 times with ± 500 mf dechlorinated tap water (thiosulfate was
added to the tap water to neutralize the chlorine), then 3 times with ± 500 mH
distilled water, until no detectable DOC is released by the sand in the last
washing water sample in comparison with distilled water.



D2

The BAS is now considered ready for use as an inoculum. If released DOC
is detected, additional washing must be performed.

D2.3 Storage of the sand

Store BAS fully emerged in dechlorinated tap water at ambient temperature.
Before use, rinse the sand 3 times with freshly dechlorinated tap water (2 mC
of a 10% thiosulfate solution in 5000 mC water).

D2.4 Methodology of the bioassay

Weigh 100 g of BAS into a previously heat treated (550 °C7 4 h) Erlenmeyer
flask (500 mf). Rinse sand with 100 mC of the water sample to be analyzed.
Gently pour 300 mf of water into the flask containing BAS. Avoid too
vigorous mixing. Measure the DOC of the water with BAS (DOC,^). Begin
the test by aerating the water sample (flow rate 4 t/h) with a normal aquarium
air pump. Check the DOC daily until minimum DOC occurs. The flask with
the sample must be kept open.

D2.5 Measurement of DOC

All DOC analysis are done in duplicate with a Technicon Auto-Analyzer 2
using the Persulfate - Ultraviolet Oxidation Method. DOC analysis were done
by the Organic Chemistry Section according to a prescribed method.

D2.6 Calculation of BDOC

The BDOC of the water sample is calculated by taking the difference between
mean values of initial and minimum remaining DOC reached after a few days
incubation period (usually 5 days) of the sample in contact with BAS.

BDOC (mg/1) = DOCt=0 - DOCmm(l=n)

REFERENCE:

COMPAGNIE GeNeRALE DES EAUX. Protocol for BDOC determination in water using
a fixed inoculum (BAS) - Internal Publication.



El

APPENDIX E : METHOD OF BILLEN-SERVAIS: B D O C ( A D O C )

The change in the DOC value of the water sample is monitored over a time period.

Principle of the method:

The water sample is filter sterilised, re-inoculated with an inoculum from the same origin as
the sample and incubated in the dark at approximately 20 °C for a period of four weeks. The
DOC level is measured at the beginning and end of the incubation period and the difference
is taken as the amount of BDOC.

El EQUIPMENT

El.l Instruments and materials

Oven (0 °C to 550 °C)

1000 mC Erlenmeyer flasks
Complete glass filter unit, 47 mm diameter (Millipore, Cat.no. 1504700)
Vacuum pump
0.2 um Nucleopore polycarbonate membranes, 47 mm diameter (Cat. No.
111106) (Cellulose acetate membranes were used by Servais et al, 1987)
2.0 um Nucleopore polycarbonate membranes, 47 mm diameter (Cat. No.
111111)
1 mf Glass pipettes
1000 m( Glass measuring cylinder

Aluminum foil to cover the glassware

El.2 Chemicals

Phosphate-free Extran (Merck, Cat. No. 7550.5000) to clean glassware

E2 PREPARATION OF THE SAMPLES

E2.1 Preparation of glassware
Soak the glassware (except the filter frit) for 6 to 8 hours in phosphate free
Extran. Rinse thoroughly with hot water, and then with distilled water. After
the glassware is dry, cover with aluminum foil and sterilize at 550 °C for 4 h

E2.2 Filtration , inoculation and incubation of the samples

A 500 m( sample is sterilized by filtration through a 0.2 um Nucleopore
polycarbonate membrane. The first 100 to 200 mf is discarded to avoid
possible contamination by the filter. From the filter sterilised sample, a 300
mH volume is measured into a pre-cleaned Erlenmyer flask. A 3 mf (1 %)
inoculum from the same natural environment from which the sample was



E2

taken, is filtered through a 2 (im Nucleopore polycarbonate membrane, in
order to eliminate big particles and protozoans, and is added to the sample.
Incubate in the dark at ± 20 °C for a period of 4 weeks.

E2.3 SAMPLING FOR DOC ANALYSIS

DOC is measured at the beginning (t = o) and at the end of the incubation
period. A Technicon Auto-Analyzer 2, using a Persulfate-Ultraviolet
Oxidation Method was used. DOC analysis were done by the Organic
Chemistry Section according to a prescribed method.

E2.4 CALCULATION OF BDOC (ADOC)

BDOC is calculated as the difference between the DOC at the beginning and
the DOC at the end of the incubation period.

REFERENCE:

SERVAIS, P., G. BILLEN and M.C. HASCOET. 1987. Determination of the biodegradable
fraction of dissolved organic matter in waters. Wat. Res., 21 (4): 445 to 450.



Fl

APPENDIX F : PURIFICATION PROCESS AS USED BY RAND WATER

Rand Water abstracts almost all its raw water requirements from the Vaal River system via
a canal and a gravity pipeline from the Vaal Dam, and by pumping from the Vaal River at
Lethabo and from the Barrage reservoir.

Water from the Vaal Dam and the Barrage contains highly dispersed, suspended particles
which must be forced to coagulate and settle during purification. The purification process
consists of six stages:

1. Coagulation:
Activated sodium silicate (dosage rate between 1 and 3 mg/C as silicon dioxide) is
added to the raw water to promote flocculation. Slaked lime (dosage rate varies
between 55 and 70 mg/f as calcined lime) is then added to the water as the main
coagulant. The high pH of between 10.0 and 11.0 obtained during lime coagulation
limits algal growth and is very effective towards the removal of heavy metals, some
organic material, bacteria and viruses.

2. Flocculation:
The destabilised particles form heavier visible particles called floe. The floe
remains in suspension as water flows at high velocity through either spiral
flocculators or conditioning bays.

3. Sedimentation:
The water enters the sedimentation tanks where the floe settles to the bottom of the
tanks in the form of sludge. Depending on the turbidity of the incoming raw water,
between 75% and 97% of the suspended particles are removed during this process.

4. Carbonation:
The use of lime as a coagulant raises the pH of the water to about 10.5. After
sedimentation, the water flows into the carbonation bays where it is stabilised by
treating it with carbon dioxide gas. This reduces the pH to levels of around 8.2.

5. Filtration:
Following carbonation, the water flows through rapid gravity sand filter beds of
finely graded silica sand and pebbles. The remaining suspended particles are
removed at this stage.

6. Chlorination and chloramination:
At the main pumping station reservoir, chlorine is added to disinfect the water.
Depending on the raw water quality, the chlorine dosage may vary between 1.5 and
4.0 mg/{. At the booster pumping stations, ammonia and chlorine are added to the
water to control bacterial growth. Ammonia is used to prolong the effectiveness of
the disinfectant.

F2



F2

TABLE Fl : WATER QUALITY DURING THE PERIOD OF JULY TO
NOVEMBER 1993 (LIMS SYSTEM - routine analyses)

Parameter

Turbidity (NTU)

pH

Conductivity (mS/m)

Hardness (as CaCO, in
mg/t)

DOC (mg/0

Chlorophyll

Sample point

Raw Water
(Vaal Dam)

150

7.7

12

40

3.2

7.28

After
Chlorination

0.43

8.1

21

91

< 2.0

0.12

After
Chloramination

0.43

8.2

18

69

5.1

-

Mean values

TABLE F2 : WATER QUALITY DURING THE PERIOD OF JANUARY TO
DECEMBER 1994 (LIMS SYSTEM - routine analyses).

Source

Raw Water

(Vaal Dam)

After

chlorination

After

chloramin-

ation

Season

Summer

Autumn

Winter

Spring

Summer

Summer

Autumn

Winter

Spring

Summer

Summer

Autumn

Winter

Spring

Summer

Turbidity
(NTU)

160

160

130

110

115

0.27

0.47

0.38

0.30

0.68

0.39

0.55

0.50

0.62

0.52

pH

7.9

7.9

8.0

7.8

7.9

8.1

8.3

8.3

8.1

7.9

8.3

8.2

8.2

7.9

8.0

Conductivity
(mS/m)

15

18

18

19

20

23

28

30

24

21

22

26

29

24

22

Hardness
(as CaCO,
in mg/P)

50

59

60

64

58

86

110

115

91

63

83

99

125

84

67

Alkalinity
(as CaCO,
in mg/C)

48

56

57

60

63

83

100

120

81

63

77

95

115

85

73

DOC
mg/C)

3.9

5.0

5.1

5.7

5.7

<2.0

3.4

3.7

4.0

4.1

2.4

3.0

3.3

3.8

3.7

Chloro
phyll

a

10.72

11.02

6.93

6.97

5.92

0.19

0.22

0.24

0.28

0.19

N/A

N/A

N/A

N/A

N/A

Mean values for each test period
N/A = not applicable



F3

TABLE F3 : WATER QUALITY THROUGH THE PURIFICATION PROCESS AS
USED BY RAND WATER (Scientific Services Graphical Data January
to December 1996).

Vaal Dam Water

After Sedimentation

After Carbonation

After Filtration

After
Chlorination/Chlora-
mination Consumer

Turbidity
(NTU)

75 - 240

5 - 10

5 - 1 0

0.41 -0.84

0.41 -0.84

Alkalinity
as CaCO3 in

mg/0

42-65

7- 120

70 - 120

70-115

69- 115

PH

7,5 - 8,2

10.6- 11.1

8.0-8.4

8.0-8.4

7.9-8.3

Conductivity
(mS/m)

12-17

18-28

18-28

18-28

18-28



Gl

APPENDIX G : COMPARISON BETWEEN LAB-LEMCO AND R,A AGAR WITH
THE POUR AND SPREAD PLATE METHODS

A comparison between the two types of agar and the two standard plate count methods were
done to find the best combination to use for the Van der Kooij method. Four different
concentrations of acetate in dechlorinated tap water, were used as samples. From each
sample, one set of pour plates and one set of spread plates were done on each of the two
types of media.

For the pour plate method, 1 mf from each dilution was pipetted into a sterile, disposable
petri dish (90 mm diameter), mix with the specific media and left to solidify.

For the spread plate method, O.lmf from each dilution was pipetted onto a prepared agar
plate from each type of agar and spread with a bent glass rod, sterilised with alcohol and
a gas bunsen burner.

All the plates were inverted and incubated for 42 to 48 h at 28 _+ 1.0 °C.

All results were processed with the STAT-GRAPHICS computer packages.

PROCESSED RESULTS OBTAINED (STAT-GRAPHICS)

Variable

Sample size

Average

Median

Arithmetical mean

Variance

Standard deviation

Standard error

Range

LLLPOUR1

51

5,91276

6

5,90253

0,119865

0,346216

0,0484799

1.44284

LLLSPREAD2

51

6,00639

6,04139

6.00096

0,0651261

0,255198

0,0357349

1.19584

LR2APOUR3

51

5,874

6

5,8602

0,16031

0,400388

0,0560655

1.59908

LR2ASPREAD4

51

5,94023

6

5,93208

0,0968385

0,311189

0,0435751

1,30103

'LLLPOUR
2LLLSPREAD
3LR2APOUR
4LR2ASPREAD

Log Lab-Lemco agar pour plate
Log Lab-Lemco agar spread plate
Log R2A agar pour plate
Log R2A agar spread plate

The average and median values of all the combinations do not differ much from each other.
The Lab-Lemco agar/spread plate combination gave the highest average, median and
arithmetic mean with the smallest variance and standard deviation in the counts. According
to these results, the Lab-Lemco agar/ spread plate combination was chosen to use in the Van
der Kooij method.



HI

APPENDIX H : CHEMICAL ANALYSIS ON RW SAMPLES DURING SEASONAL
INVESTIGATIONS

Results were discussed in Chapter 3.

Figure [i] - [iv] : Results from chemical analysis



200

150 --

50--

H2

SEASONAL EFFECT ON RW

Turbidity/Conductivity vs Date

H h H h H 1 1

24

17/01/94 03/05/94 18/07/94 01/08/94 26/09/94 24/10/94 05/12/94

Date

- s - Turbidity --A— Conductivity

Figure [i] : Seasonal effect on turbidity and conductivity for RW.

75

="60

D)

CO

O45
ro
O
tn
TO

30--

SEASONAL EFFECT ON RW

Alkalinity/Ca/Mg vs Date

(—I

. . . . . .

--O O----S O'

- • 1 6

20

12 D5

8 "ro
O

- -4

17/01/94 03/05/94 18/07/94 01/08/94 26/09/94 24/10/94 05/12/94
Date

Alkalinity - o - Ca --A-- Mg

Figure [ii]: Seasonal effect on Alkalinity, Ca, and Mg for RW.



H3

SEASONAL EFFECT ON RW
pH / Na / K vs Date

11

8 --

10 - 1 5

© '

' • - • & •
.---A

H h

-e—B-

H h

. 5

H—"-0

20

TO

17/01/94 03/05/94 18/07/94 01/08/94 26/09/94 24/10/94 05/12/94
Date

pH --©- Na --A-- K

Figure [iii] : Seasonal effect on pH, Na and K for RW.

SEASONAL EFFECT ON RW
Nitrogen compounds,Ortho.P,S04 vs Date

1.2

TO

E. 1
Q.
d

o

To

0.8 -' ^>---X- -r - 1 6

a>
E0.4

E0.2

<

/ \

V
V

\

V-,
V

V "A ,

20

.£0.6 W- -̂  _A- ^ v - --12

-a

H 1 h H 1 h

24

TO

>q-
O
CO
en

To

CO

17/01/94 03/05/94 18/07/94 01/08/94 26/09/94 24/10/94 05/12/94
Date

Amm.N - o - Nitrite --A-- Nitrate - s - Ortho.P --v- SO4

Figure [iv] : Seasonal effect on nitrogen, phosphate and sulphate for RW.



II

APPENDIX I : ACTIVATED CARBON FOR THE REMOVAL OF
BIODEGRADABLE ORGANIC CARBON

Information on the granular activated carbon used in determining the effect of activated
carbon on the removal of biodegradable organic carbon.

Type: WCM 006 granulated activated carbon from bitumen coal.

Bed depth :

Flow rate :

Time in use :

1.2 m

7m3/h

Column 1

Column 2

Column 3

12 months

10 months

3 months

Period of evaluation : 26 June 1995 to 7 August 1995.



Jl

APPENDIX J : CHEMICAL DOSAGE DURING TREATMENT OF WATER
WHERE PRE-CHLORINATION IS NEEDED DUE TO ALGAL PROBLEMS IN
THE SOURCE WATER.

Sampling Date

Flow (MO

Pre-chlorination (mg/O

Lime (mg/O

Ferric chloride product
(mg/O

Polymer (mg/O

CO2

Post-chlorination (mg/O

Post-lime (mg/O for pH
correction

14-02-96

73.39

3.3

52.2

38.8

1.3

23.3

5

3.7

29-02-96

72.19

3.9

76.2

19.7

9.2

41.2

5.1

3.6

13-03-96

66.4

4.1

38.4

21.4

8.5

64

5.3

1.3

28-03-96

66.4

3.8

48.5

30.5

1

26.3

4.3

6.5

Water samples were received from Goudveld Water treatment plant at Balkfontein.
Water abstraction took place from the Vaal River. Due to a high algal concentration in
the water, pre-chlorination was used as part of the standard treatment process. Chemical
dosing with rapid mixing consists of polyelectrolyte/ferric chloride/lime. Depending on
the water quality, lime/polyelectrolyte could be added before or after the ferric chloride.
The ferric chloride and polyelectrolyte are the main coagulants. After flocculation and
sedimentation took place, CO2 was added. Following rapid sand filtration, the water was
chlorinated for disinfection. Post-lime treatment was applied for pH correction of the
water



Kl

APPENDIX K : CHEMICAL DOSAGE AT PLANT 2 ('82 SCHEME) -
VEREENIGING PUMPING STATION AND THE CHLORAMINATION DOSAGE
AT EIKENHOF BOOSTER STATION

The chemical dosages used in the treatment processes during the project period when
samples were taken at different stages of treatment.



K2

CHEMICAL DOSAGE AT PLANT 2 ('82 SCHEME)
RAND WATER - VEREENIGING PUMPING STATION

DATE

50793
120793
190793
260793
20893
90893

160893
230893
300893
60993

130993
200993
270993
41093

111093
181093
251093

11193
81193

151193

170194
140194
310194
70294

140294
210294
110494
250494
20594
90594

160594
230594
110794
180794
200794
250794

10894
80894

150894
220894

31094
131094
171094
241094
311094

71194
141194
51294

121294
(•94-avg.)

CALCINED
LIME
mg/l

68.00
64.51
59.22
64.03
60.43
61.50
55.69
54.31
56.35
55.90
56.35
55.15
59.45
55.46
55.70
86.61
54.58
56.83
67.08
63.92

63.33
63.35
69.81
80.12
64.63
66.38
62.23
60.07
62.24
56.81
58.70
54.34
61.96
54.48
63.51
53.73
52.71
52.85
45.64
53.40
56.73
53.43
54.05
53.13
53.28
54.91
55.41
50.85
46.91
57.90

SODIUM
SILICATE
mg/l

1.89
2.18
1.43
1.89
1.57
1.79
1.07
1.06
1.47
1.37
0.95
1.13
0.62
1.36
1.79
1.74
0.85
0.32
1.75
1.59

3.66
1.38
1.93
1.20
2.06
2.74
2.24
2.75
1.51
1.67
1.85
2.53
2.89
2.45
2.77
3.83
2.80
2.77
2.44
2.39
2.08
2.00
2.14
1.08
2.01
2.40
2.43
1.64
1.14
2.23

FERRIFLOC
1010
mg/l

9.57

POLY
ELECTROLYTE
U5000 mg/l

7.08

FERRIC
CHLORIDE
mg/l

0.45
0.56
0.29
0.73
2.32
0.55
1.57
0.82
0.39
1.12

1.70
1.30
1.72
0.95
2.45
2.92
1.23
1.00
0.51

1.18
0.94
1.36
0.69
1.18
1.93
1.29
1.00
1.37
1.60
0.88
0.44
3.38
0.23
1.39
1.90

1.25
0.76
0.91
1.57
1.08
1.22
1.08
1.85
1.48
1.04
1.73
0.70
1.27

CHLORINE

mg/l
1.58
1.36
1.26
1.47
1.66
1.58
1.35
1.31
1.36
1.35
1.12
1.12
1.29
1.27
1.11
1.26
1.50
1.52
1.50
1.42

1.47
1.36
1.69
1.96
1.90
1.83
1.57
1.76
1.81
1.66
1.77
1.84
2.13
2.05
2.34
2.05
2.01
1.97
1.68
1.78
1.90
1.80
1.87
1.83
1.85
1.87
1.78
1.84
1.91
1.84



K3

CHEMICAL DOSAGE AT PLANT 2 ("82 SCHEME)
RAND WATER - VEREENIGING PUMPING STATION

DATE

160195
230195
300195
130295
200295
270295
60395

130395
270395
30495

190695
270695
40795

110795
250795

10895

290895
50995

120995
190995
101095
241095

CALCINED
LIME
mg/l

56.15
56.12
56.47
66.51
58.41
66.13
66.27
66.47
76.22
79.05

55.74
54.81
58.55
51.53
54.63
47.09

52.17

50.73
51.22
56.51

SODIUM
SILICATE
mg/l

2.37
1.44
1.63
3.09
2.23
1.48
1.47
2.76
2.11
1.56

1.43
1.52
1.27
1.11
1.28
1.25

1.49

1.63
1.31
2.06

FERRIFLOC
1010
mg/l

10.04

-

POLY
ELECTROLYTE
U5000 mg/l

4.15

3.78

4.10

FERRIC
CHLORIDE
mg/l

1.06
1.08

1.17
1.97

1.62
1.54
0.86
0.43

0.94
1.27
2.31
1.66
1.43
0.70

0.63
0.93
0.95
0.76
1.42
1.84

CHLORINE

mg/l
1.77
1.93
1.92
2.13
2.00
1.94
1.91
1.91
1.82
2.10

1.44
1.31
1.34
1.27
1.26
1.21

1.31
1.22
1.21
1.21
1.18
1.49



K4

CHLORAMINATION DOSAGE
EIKENHOF BOOSTER STATION

DATE

30893
70993
121093
161193

250194
80294
220294
30594
170594
310594
120794
260794
90894
230894
41094
181094
11194
151194
131294

160195
230195
300195
130295
200295
270295
60395
130395
270395
30495

CHLORINE

mg/l
0.49
0.85
0.47
0.61

0.96
1.13
1.19

1
1.08
0.69
0.24
0.82
0.77
0.71
0.88
0.79
0.87
0.71
0.87

1.09
0.85
0.85
0.64
1.03
1.1

0.75
0.78
0.75
0.76

AMMONIA

mg/l
0.28
0.51
0.54
0.38

0.3
0.28
0.31
0.23
0.23
0.23
0.13
0.31
0.26
0.26
0.23
0.23
0.25
0.25
0.24

0.27
0.27
0.27
0.21
0.21
0.21
0.41
0.28
0.22
0.21


